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Name of Sample: Lithium-ion Battery Pack BL3500C18654S2PG2646 14. 4V
65000mAh 93. 6Wh
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Hon 4 Chinese
Name of Sample S 3 Lithium-ion Battery Pack BL3500C18654S2PG2646 14. 4V 65000mAh 93. 6Wh
English
o5 1123060706
Sample No.
ESTR ¥ HEREEREL CRND R RHE TR 2 1)
Consignor GlobTek (SlIZhOU) CO., Ltd
4 F¥ TRERRERL G LR £ R 2 T
Manufacturer GlobTek (Suzhou) Co., Ltd.
ol 5 o Betr ke R FAaRS T s i il |5 e A

ST/SG/AC. 10/1/Rev. 22 3. 3750 Ll il 188 4%
o
Test method UNITED NATTONS Recommendations on the TRANSPORT OF DANGEROUS 000¢

GOODS ™ Mode!
Regulations ST/SG,AC. 10, [/Rev. 22 3.3 special provisim

. I-.“Q /;'7.
' = G A TSRS B Ppa MO E S 10 dAKD  ST/SG/AC. 10/1/Rev. 22 3. 317 FTHRALE 1884
FIR A f

Criterion UNITED NATIONS Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Regulations ST/SG/AC. 10/1/Rev. 22 3.3 special provisions 188
¥ o
GREEA ) F 07 BLRSAUA (350mm > 350mm > 165mm) , A 164N il
Appearance Rectangle coriugated carton (3o0mn 2 350mmX L6amm), containing 16 lithium batteries.
. < Al ~
HBig 8 9093-06-29 e B A 2023-06-29 ~ 2023-06-30
Accepted Date Test Date
L. 2mik i ik g
’}&Eljjﬁ A 1.2m Drop test
Test Items =
MR P S A2 1. 2n TR G AT
The tested package is capable of withstanding a 1.2 m drop“test.
ﬁﬂ‘]%‘i@ - \5',..;;?‘
Conclusion L £ -y
= \!\\ ".‘)'. N ““‘\cj:: “l\ a‘
A2 ¥ (Date) 2023-07-03 N N
& Ak AR, Inner package:co;‘l'ttgafeﬁ*‘pdg@y
¢ URMFTE kg): 8.3 #EIEFE (kg): 7.1
Comment
& AL R R / R 4 7Dy
Consignor /
Address Post Code

#E 14 %4 T %)
Approver: ﬂr o Checker: %}&i Compiler: TE{-{
R

itles AL F I AR 4 (Head of Electrochemical Testing Department)
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}?ﬂg_ Name of Test Standard requiramert or The Test Result Conclusion |Remark
No liems Clause Number of Standard %
[2EUE ST 3
B, - B TT R R i (1 £%
), LN EMI .
The package is not
T0 [cracked. No damage to
#8 |battery contained, No
i shifting of the contents
B to battery contact, No
% releasing of contents.
R €k Ta B SRS i
AR ISCT MBS )
T 2 [ GRRRR e ] i
2. 30E REARHLE 188 403K B, JE S S R 1 | Passeg
UNITED NATIOAS 21, KW g ‘
1. 2% P&\}(‘ommondatmn's on the The package is not
PRE RS "T‘H’F‘L;::ORT oF E'WGFH“ES K eracked. No damage ro
1 1.2m GOODS ™ Model Regulations i |battery contained, No
Drop Test ST/SG/AC. 10/1/Rev. 22 3.3 fil | shifting of the contents
sbecial provisions 188 ifif | to battery contact, No
releasing of contents.
WA AMR . B At
B4, R 80 Lith 1 B g 5
&, R .
| The package is not
% cracked. No damage to
battery contained, No
ffi | shifting of the contents
to battery contact, No
releasing of contents.
R BRI A1
Test Environment MRS 1 23°C IR 1 - /%,
Condition Ambient temperature:23°C, Ambient humidi ty:/%
e )
Test Item
ATl P e
Subcontracted Test SO RT ; / R %, /
Condition Subcontracted Gl Fost Code
Laboratory Ho 3k 7 o /
Address Tel
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GlobTek ine..

WWW. globtek com

MODEL:BL3500C1865452PG264
PN:BL3500C1865452PG2646
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